
DETAIL PROJECT REPORT 

 

 
 
 
 
 

 

 
 

 

 

PREPARED BY 
 

 
 
  

STUDENT NAME BRANCH NAME ENROLLMENT 

CHAUDHARI  PRAVINBHAI RAMANBHAI CIVIL 170910106010 

GAIKAWAD SANJAYBHAI  CHIMANBHAI CIVIL 180913106021 

BAGUL  VASANBHAI  NARAYANBHAI ELECTRICAL 170910109001 

 
 
 

 

NODAL OFFICERS NAME 
Prof. D.V. GAJJAR 

Prof. A.G ACHARYA 
 
 
 

 
 

 

 

 
        

 
 
 
 
 
 

 
 
 
 
 
 
 

 

YEAR:2020-21 
GUJARAT TECHNOLOGICAL UNIVERSITY 

Chandkheda,Ahmedabad– 382424 Gujarat 

COLLEGE NAME : 
SRI SATSANGI 
SAKETDHAM RAM 
ASHRAM  GROUP OF 
INSTITUTION VADASMA 
 

 

 

 
 COLLEGE LOGO 

 

 

 
 

 

VISHWAKARMA YOJNA: VIII 
AN APPROACH TOWARDS RURBANISATION 

Waghai Village 
 

[...]
up to floor two level excluding cost of centering, 

shuttering and reinforcement with 1:1.5:3 (1 

cement:1.5 coarse sand:3 graded stone aggregate 

20 mm nominal size) 

5.75 m3 4,092.35 23,531.01 

B RCC work in lintels, beams, plinth beams and 

bressumers up to floor two level excluding cost of 

centering, shuttering & reinforcement 1:1.5:3 (1 

cement:1.5 coarse sand:3 graded stone aggregate 

20 mm nominal size) 

1.98 m3 4,092.35  8,102.85 

C RCC work in walls (any thickness) including 

attached pilasters, fillets etc. up to floor two level 

excluding cost of centering, shuttering & 

reinforcement 1:1.5:3 (1 cement:1.5 coarse sand:3 

graded stone aggregate 20 mm nominal size) 

9.21 m3 4,092.35 37,690.54 

D RCC work up to plinth level excluding cost of 

centering, shuttering and reinforcement with 

1:1.5:3 (1 cement:1.5 coarse sand:3 graded stone 

aggregate 20 mm nominal size) 

1.26 m3  4,092.35 5,156.36 



Vishwakarma Yojana:VIII                                                               Waghai Village, Dang District  

 

Gujarat Technological University                                                          2020-2021 Page 89 

  

E RCC work in suspended floors, roofs, landings 

and balconies up to floor two level excluding the 

cost of centering, shuttering, finishing and 

reinforcement 1:2:4 (1 cement:2 coarse sand:4 

graded stone aggregate 20 mm nominal size) 

1.41  m3 4,092.35 5,770.21 

F Providing, hoisting and fixing up to floor five 

level precast RCC in string courses, bands, 

copings, bed plates, anchor blocks, plain in 

window sills and the like including the cost of 

centering, shuttering, finishing but excluding the 

cost of reinforcement with 1:2:4 (1 cement:2 

coarse sand:4 graded stone aggregate 20 mm 

nominal size) 

0.18  0.18 

m3  

4,092.35  736.62 

5 Reinforcement for RCC work including bending, 

binding and placing in position complete cold 

twisted bars 

21.85 kg 2,580.00 56,373.00 

6 Brick work with bricks of class designation 75 in 

foundation and plinth in 1:4 cement work 

1.43  m3 2,529.05 3,616.54 

7 12 mm cement plaster 1:3 (1 cement:3 coarse 

sand) providing and mixing water proofing 

material in proportion recommended by the 

manufacturers, finished with a float coat of neat 

cement 

7.84  m2 112.80  884.35 

8 Providing and laying S&S centrifugally cast 

(spun) iron pipes (class LA) 300 mm diameter 

3.8 m 2,800.00 10,640.00 

9 Cement concrete flooring 1:2:4 (1 cement:2 coarse 

sand:4 stone aggregate) finished with a floating 

coat of neat cement including cement slurry, 

rounding off edges and strips, etc., but excluding 

the cost of nosing of steps, etc., complete, 40 mm 

thick 

1.2  m2 192.95  231.54 

10 Providing & fixing PVC pipe 3.0 m long 250 mm 

diameter with flange and 0.50 m long 50 mm ID 

steel tube complete 

1  Set 15,000.00 15,000.00 

11 Steel work in bolted section for mild steel plates 

including cutting, hoisting, fixing in position and 

applying a priming coat of approved primer 

125.89  kg 46.35 5,835.00 

12 Providing and fixing 10/12 mm thick rubber ring 

seal gasket under MS plate 

1.33 m2 2,000.00 2,660.00 

13 Providing & fixing bolts and nuts up to 300 mm in 

length including nuts and washer plates 

10 mm diameter 

20 mm diameter 

 

 

   

7  kg 62.75 439.25 



Vishwakarma Yojana:VIII                                                               Waghai Village, Dang District  

 

Gujarat Technological University                                                          2020-2021 Page 90 

  

 

14 Providing & fixing 50 mm diameter GI pipes 

complete  with GI fittings including trenching and 

refilling (external work) 

10 m 280.10 2,801.00 

15 Providing and fixing safety valve of 50 mm 

diameter 

1   Each 3,500.00 3,500.00 

16 Providing & fixing brass stop cock of approved  

quality for gas outlet 

1 Each 578.20  578.20 

17 Steel work welded in built up sections, trusses and  

framed work including cutting, hoisting, fixing in 

position & applying a priming coat of approved 

steel primer in tees, angles, flats and channels 

75 kg 61.50 4,612.50 

18 Disposal of surplus earth by mechanical transport 

including loading, unloading up to 3 km 

106.18 m3 63.32 6,723.32 

19 Filling available excavated earth (excluding rock) 

in trenches, plinth, sides of foundations, etc., in 

layers not exceeding 20 cm in earth consolidating 

each deposited layer by ramming and watering, 

lead up to 50 m and lift up to 1.50 m 

17.72 m3 45.70 809.80 

20 Supplying & applying 90ituminous solution 

primer on roofs and/or wall surface at 0.24 litre 

per sq m 

117.12 m2 14.65 1,715.81 

21 Installation of well point equipment for lowering 

sub-soil water to required level by pumping during 

construction including removal of slips and mud, 

etc., and removal of equipment after completion 

Job LS   5,000.00 

22 Sheet piling work Job LS   5,000.00 

23 Epoxy painting on concrete work on the inner, 

surface of the digester & displacement chamber 

117.12 m2 77.75 9 106.08 

 Site clearance before and after completion  Job LS   5,000.00 

     

 Total  288,087.11 

Add 26% enhancement excluding items 

10,12,15,24  

   599,11.04 

   Total  347,998.04 

   Say Rs  348,000.00 

The rates of their respective works provided in the abstract sheet along with quantities are 

inclusive of water charges, contractor’s profit, contingencies, utilities and labor charges.  

Total cost = 3,48,000.00 



Vishwakarma Yojana:VIII                                                               Waghai Village, Dang District  

 

Gujarat Technological University                                                          2020-2021 Page 91 

  

8.1.2 Design Of Sewage Treatment Plant     

Introduction 

Wastewater must also be treated to an extent that it does not affect the environment into which it 

is discharged, the goal being to ensure that urban growth is sustainable.In order for wastewater 

treatment to be sustainable, an innovation project must be implemented to develop a new 

biological wastewater treatment process with low energy consumption and a low environmental 

impact.  

Design Detail of Sewage Treatment Plant with Sequential Batch Reactor Principle  

The sequential batch reactor (SBR) process is a cyclic activated sludge treatment process. 

Multiple reactors are provided to treat the wastewater in batches. Sequencing batch reactors will 

be operated to oxidize carbonaceous BOD, nitrify the ammonia and denitrify to reduce total 

nitrogen to a level that meets the permit limits.  

Water demand calculation: 

Water demand is calculated based on the guidelines of NBC. Total quantity of water requirement 

for the population of approx 10000 is estimated as 122.09 KLD during the operation phase. 

                         Total water requirement                    = 122.09 m3 / day 

                         Assuming Diversity Factor of 0.85    = 103.77 m3 

General characteristics:  

It is proposed to install STP of capacity 1,15,000 litres/day, Following is the scheme for treating 

1,15,000Liters/day capacity sewage. The treated water can be utilized for Toilet Flushing & 

gardening. Various treatment units which have been envisaged in this sewage treatment plant are 

explained below. 

T-8.2 A  Characteristics Of Waste Water 

CHARACTERISTICS OF WASTE WATER 

BOD.. 300 to 350 Mg / Ltr 

COD  350 to 450 Mg / Ltr 

TSS  350 to 450 Mg / Ltr 

PH  7 to 8 

Oil & Grease  100 to 150 mg / Ltr. 

                                   CHARACTERISTICS OF TREATED EFFLUENT 

BOD5  < 10 Mg / Ltr 

COD < 100 Mg / Ltr 



Vishwakarma Yojana:VIII                                                               Waghai Village, Dang District  

 

Gujarat Technological University                                                          2020-2021 Page 92 

  

TSS < 20 Mg / Ltr 

PH < 6.5 to 7.5. 

Oil & Grease < 10 Mg / Ltr 

Turbidity 1 mg/l 

E – Coli  Nil 

 

 

8.1.2 A Sewage Treatment Plant Flow Diagram And Plan 



Vishwakarma Yojana:VIII                                                               Waghai Village, Dang District  

 

Gujarat Technological University                                                          2020-2021 Page 93 

  

Design : 

1. Bar Screen Chamber: 

Max Flow = 115 KLD 

Detention Time = 6.0 min  

Bar Screen Chamber Volume = 0.25 m3  

Let Side water depth (SWD) be 1.0 m BSC Size = 2.0 m x 1.25m x 1.0 

Screen is made out of MS Flat of Size 10mm x 50mm (10mm facing the flow) 

Clear spacing between bars = 20mm  

2. Equalization Tank:  

Design average flow = 115 KLD  

Detention Time = 12 Hr 

Volume of Equalization tank = 140.0 m3 

Equalization tank dimension = 4.5m x 4.5m x 3.0m 

3. Bio Reactor : 

No. of. Tanks = 1 No.  

No. of. Sequential Batch = 1 Nos 

Average flow to the reactor, Q = 115 KLD  

Bio reactor volume, V= 105.0 m3  

Each Bio reactor dimension = 5.5m x 5.5m x 3.5m 

• Hydraulic Retention Time = V= 105 m3 x 16 Hrs  = 14.60 Hrs 

Q          115m3 

• Influent VSS, Xt = 0.8 x 400mg/L = 320mg/L 

Θc  =VX  =  105 x 4000 = 11.4 days (OK since >3 days) 

QXt115x 320 

• BOD Loading = Q x Y0= 0.72 Kg/m3.d 

V 

4. Decant Tank : 

Unlike Other treatment processes, in SBR the Clarified water tank is designed to hold decanted 
supernatant from each batch, i.e., 105.0 m3/batch. 
Thus Clarified Water Tank dimension = 5.5m x 5.5m x 3.5m 

 



Vishwakarma Yojana:VIII                                                               Waghai Village, Dang District  

 

Gujarat Technological University                                                          2020-2021 Page 94 

  

 5. Sludge Holding Tank : 
 

Reactor Volume = 12 m3 

MLSS = 4000mg/L  

Weight of solid = 12m3 x 4kg/L = 48 Kg  

Sludge retention time for 9 days, SRT9 = 48 Kg = 5.33 Kg  

Sludge/day 9 Wasting during Aeration phase = 25  

6.  Pre Aeration Tank:  
 

Detention time = 4.0 Hrs 

Volume of Final collection tank = 25.0 m3 

Final Collection tank dimension = 3.0m x 3.0m x 3.5m 

7. Final Collection Tank:  

 

Detention time = 11.5 Hrs 

Volume of Final collection tank = 70.0 m3 

Final Collection tank dimension = 4.5m x 5.0m x 3.5m 

8. Disinfection : 

In order to disinfect the treated effluent various disinfection methods like chlorination, 

ozonation etc can be used. However chlorination is proved to be cheaper and relatively 

effective. Hence the same system is adopted.  

 

 

 

Fig- 8.1.2 B 3D Model Of Sewage Treatment Plant 
 
9.  Costing : 
 

As per the capacity of the plant per KLD capacity of the plant the cost various from 50-200. 

Toal Cost = 70000.00 



Vishwakarma Yojana:VIII                                                               Waghai Village, Dang District  

 

Gujarat Technological University                                                          2020-2021 Page 95 

  

 
Fig-8.1.2 C- Sewage Treatment Plant Costing Chart 

8.1.3 Design of community hall 

Introduction 

All the people living in the village of even outsiders from nearby villages and relatives of the 
villagers can use or utilize a community hall for their different uses with the permission of 
Sarpanch, Talati and some authorized people of the village. The Community Hall is an important 
public building in a prominent location.  

Existing Situation in Waghai 

In the Waghai village there is no any cybercafe existing in the village. From the feedbacks which 
were given by the villagers we have decided to design a cybercafe as a smart village design for 
the main purpose of internet availability at any time for any person in the village. 

Location  

In waghai village the location for community hall will be suitable near the swaminarayan mandir 
besides the main road. 

Design Utilized by 

All the people living in the village of even outsiders from nearby villages and relatives of the 
villagers can use or utilize a community hall for their different uses with the permission of 
Sarpanch, Talati and some authorized people of the village.  

Size : Length : 11.25 ; Width : 7.12 m : Height : 5.03m Carpet area : 80.1 m2   

The Community Hall is an important public building in a prominent location. Village and 
community halls are the smallest buildings that can accommodate a sports programme alongside 
the customary social and arts pursuits.  

Some common repairs and maintenances are as below : 

Exterior painting and plastering ; Landscaping and gardening ; Paving repairs ; Carpeting and 
flooring; Plumbing; Repairing cracking or leaning walls etc. For most effective maintenance , it 
should be organized through a programme of cyclical maintenance.  

 

 



Vishwakarma Yojana:VIII                                                               Waghai Village, Dang District  

 

Gujarat Technological University                                                          2020-2021 Page 96 

  

Proposed Design in Auto cad: Revit and Sketchup 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 
Fig-8.1.3 A Floor plan and section of  community hall 

 

  



Vishwakarma Yojana:VIII                                                               Waghai Village, Dang District  

 

Gujarat Technological University                                                          2020-2021 Page 97 

  

 
Fig- 8.1.3 B- 3D model of community hall 

 

T- 8.1.3 A Community Hall : Measurement Sheet 
Sr. No.  Description Length 

(M) 

Width  

(M) 

Height 

(M) 

Cou

nt 

Total 

Quantity 

(M3) 

1   BASIC WALL: 9": 4 35.052 0.438 3 1 25.09 

2 BASIC WALL: 9" PL: 4 35.052 0.438 3 1 3.67 

3  BASIC WALL: GENERIC - 

6": 5 

10.907 0.255 0.76 1 3.030 

4  BASIC WALL: GENERIC - 

6" 2: 4 

35.052 0.255 - 1 3.44 

5  WINDOWCASEMENTDOU

BLE: 48" X 60" 

1.2192 - 2.55 4 - 

6  WINDOWLOUVERS: 16" X 

24": 2 

0.502 -- 0.65 2 - 

7  BASIC ROOF: GENERIC -6" - - 0.255 1 - 

8  FLOOR: GENERIC - 10" - - 1’-0’ 1 21.42 

9  DOOR-INTERIORDOUBLE-

SLIDING2_PANEL-WOOD: 

72" X 84 

- - 2.133 1 - 

10  SINGLE-FLUSH: 30" X 80" 2 0.777  2.032 2  

11 PCC 35.152 1.03 0.5 1 10.0 

12 BASIC WALL: 00.30 35.152 1.03 0.5 1 4.255 

13 BASIC WALL: 0.40 35.152 1.25 0.5 1 5.44 

14 BASIC WALL: GENERIC -

0.50 

35.152 1.25 0.5 1 6.55 

  



Vishwakarma Yojana:VIII                                                               Waghai Village, Dang District  

 

Gujarat Technological University                                                          2020-2021 Page 98 

  

T- 8.1.3 B Community Hall : Abstract Sheet 

SR 

NO.  

Description Quantity 

(m3 ) 

rate per Amount 

1 BASIC WALL: 9": 4 25.06 130 Ft2 147290 

2 BASIC WALL: 9" PL: 4 3.49 90 Ft2 135500 

3 BASIC WALL: GENERIC - 6": 5 3.70 90 Ft2 225010 

4 BASIC WALL: GENERIC - 6" 2: 4 2.35 90 Ft2 14825 

5 WINDOWCASEMENTDOUBLE: 

48" X 60": 6 

17ft2 220 - 25300 

6 WINDOW-LOUVERS: 16" X 24": 2 384 inch 

2 

75 - 2700 

7 BASIC ROOF: GENERIC -6"  12.09 3500 M3 38881 

8 FLOOR: GENERIC - 10" - 3500 M3 72235 

9 DOOR-INTERIORDOUBLE-

SLIDING2_PANEL-WOOD: 72" X 

84" 

-   6300 

10 SINGLE-FLUSH: 30" X 80" 2 1,255*5   4300 

11 EXCAVATION 10.32 350 M3 1801 

12 PCC 5.05 3500 M3 32500 

13 BASIC WALL: 00.30 5.45 90 Ft2 13356 

14 BASIC WALL: 0.40 6.79 90 Ft2 13356 

15 BASIC WALL: GENERIC - 0.50 6.65 90 Ft2 13356 

     

Grand  

Total 

 

433560 

 

Costing : 

 
From abstract sheet total cost of community hall is  
 
Grand Total Cost  =  433560 



Vishwakarma Yojana:VIII                                                               Waghai Village, Dang District  

 

Gujarat Technological University                                                          2020-2021 Page 99 

  

8.1.4 Design of cyber café 

 
Introduction:  

 
A cybercafe is a type of business where computers are provided for accessing the internet, 
playing games, chatting with friends or doing other computer-related tasks. In most cases, access 
to the computer and internet is charged based on time. 